

ULR-TC-629322000085260F

TEST REPORT
Report No. GR:HL:1352002223
ISSUE DATE: 02nd January, 2023

NEXUS CORPORATION

BHARGAVA HOUSE, 49, MAROL CO-OP IND. EST.,
M V ROAD, ANDHERI EAST, MUMBAI - 400059
INDIA

CONTACT PERSON: MR. SUKHDEEP SINGH SETHI
THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION 7 LAYER CO-EXTRUDED THERMOFORMING FILM
COLOR CLEAR & OPAQUE
END USE FOOD AND MEDICAL PACKAGING
COUNTRY OF ORIGIN INDIA
CONDITION OF SAMPLE COMPLETE AND OK

THE LOCATION OF PERFORMANCE OF THE LABORATORY ACTIVITIES : SGS GURUGRAM LABORATORY
LAB PROVIDED DETAILS :

SAMPLE RECD ON 28/12/2022
TEST PERFORMING DATE 30/12/2022 TO 02/01/2023

SUMMARY OF TEST RESULTS:

TEST REQUESTED	CONCLUSION
NABL ACCREDITED TESTS:	--
DETERMINATION OF OVERALL MIGRATION OF CONSTITUENTS OF PLASTIC MATERIALS AND ARTICLES INTENDED TO COME IN CONTACT WITH FOOD STUFFS – ACCORDING TO IS 9845: 1998 (R 2020)	PASS

TEST(S) RESULT & METHOD: PLEASE REFER TO NEXT PAGE(S) . RESULTS APPLY TO THE SAMPLE AS RECEIVED
Per Pro SGS India Private Ltd


Authorised Signatory
Prabhat Ranjan Jena
(Manager-RSL)

Email your Test Report Related Enquiries at Feedback.HLT@sgs.com

ULR-TC-629322000085260F

TEST REPORT**Report No. GR:HL:1352002223****ISSUE DATE: 2nd January, 2023****TEST RESULTS :****OVERALL MIGRATION:****Method:** IS 9845: 1998 (R 2020) (1st Migration)

Simulant Used	Test Condition	Result (Amount of Extractives)		Permissible Limit	
		(mg/kg)	(mg/dm ²)	(mg/kg)	(mg/dm ²)
N-heptane	38 °C for 30 min	<12	<2	60	10
Conclusion	--	Pass	Pass	--	--

Tested Item: 7 LAYER CO-EXTRUDED THERMOFORMING FILM**Note :-**

1. mg/dm² = milligram per decimeter square, mg/kg = milligram per kilogram
2. °C = degree Celsius, < = less than
3. Permissible Limit is according to indian food safety and standard (packaging) Regulations 2018 with amendments.
4. Test condition & simulant were specified by customer.
5. Testing has been performed as per customer request.

Sample as Received

***** END OF REPORT*****